
42

160283

Z548

103671

103671

100557

101080
107394

Z663

100557

101080

107394

101084
Z663

Z663

Z663

Z547

101085
Z357

107394

101087 101087

B085

B085

101066

101066

101029

101029
101026

Z721

101029

67428
Z216

Z216

101028

101030

101030

101087

101087

101087

101087

101029

101029
101029

101010

101028

101192

101030
101030

101026

Z721

Z086

101087

B085

B085

B085 86598

101060

101060

101087

101016

101016

101082

67486
67492

Z740

100555

67386

67390

67390

101016

6203

Z538

103663

Z721
103664

160417

94675

67499

101145 101145

101145
101145

67493
Z704

Z700

94677

94676

100558
Z800

67606 94531

94531

160185

67385

67385

67416

67415

67415

Z700

67511
101016

Z234

Z234

Z702

Z702

103672

67416
103672

103672

94388

Z725 109858

67404

67402

Z725

94388

67411

109858

160184

67402

67534

67386

67388
67438

67438

94505

94505

67388
67438

67438

67486
67492

Z087

Z307

Z353

103668

Z354
103668

94554

67392
101080

B045 B045

67399

104156
104156

104156

100559
67491

100554

Z663

6739967514

67628

Z663

Z663

Z084
B045 94531

67419

B045

101082

67404

67404
100555

160176
94505

94505

67390

67390 Z354

Z663
100556

Z663

160185

B085

86598

67493
Z704

103672

Z740

101087

67472

67821

Z352
160421

67378
Z542

67520

67520
67520

67520 67520

67520

67520

Z700

Z700
100551

100551

107155
107154

Z700

67472

94531

Z700

67419

67356

67356

94304

94304

94304

94304

94304

94304

101051

101051

101049

160399
101052

160399 101051

101051

101049

101052

160186

67515

100551

67353

160187

100553

160186

160186

109807 - Fr
109808 - Rr

67351

67351

67515

67351

104123

Z353

107394

Z663

Z663
101084

Z547

101085Z357

5 Exploded View
Explosionszeichnung

Vue éclatée
展開図



43

6752467424
67524

67524

67524

67364

67364

67364 67424

67524

67364

67364

160279

160280

Z307

Z307

Z242

67524

67524
Z503

100560

Z354

67492

101002

101031

Z740

101032

101033

67381

103672

67492

160185

Z538

160185

Z53867486

101082

101082

101015

101015

B085

B085

B085

101061

B085
101061

94531

86598

94531

Z721 86598
101064

101016

67499

B085

101064
67381

Z725

Z725

103672

103672

103672

67418

67418

67417

67417

94388

94388

67514

67514

Z354

67524

160280

68186

68186

100560

Z547

67521

Z663

Z547

Z66367521

67521

Z547

Z663

67521

Z547

Z663

67521
Z544

Z544

101016
94677

10101667510

160417

Z544

Z800 Z800

107162

100550

107162

Z721

Z234

Z702

Z700

Z700 Z702
67468

Z704

Z704

67493

67493

101145

101145

101145

101145

Z234

94676

Z354
160183

Z354

101016

Z307
94304

160417

Z740

101033

86077

111600

Z740

6203

67411

B085

160417

103665

94675

103663
94531

Z664

67383

103668
Z663

Z353Z547

160282

Z544

101039

101055

101786

Z542

B022

B022

101047

101047

101048

160429

101062

67440

67470

67470

Z224
Z542

Z548

103671

160283

103671

67486

67534

160175

160175

160175

Z150

67376

101057

6122

Z307

Z353
Z562

Z562
Z354

Z411
Z411

Z544
Z663

Z704

80575

101097

101097

Z663

Z663

107394

101084

Z547

101085

Z357

Z663

Z663

107394
101084

Z547

101085
Z357



44

Parts List
Ersatzteileliste

Liste de pièces
パーツリスト6

Parts # Description Parts # Description

Parts List

6122 BODY PIN (6mm/MEDIUM/10pcs)
6163 SERVO TAPE 20x100mm (10PCS)
6203 BODY CLIP (8mm/BLACK/20pcs)
67351 SHOCK END/SHOCK SPRING RETAINER SET
67353 6 HOLES SHOCK PISTON SET (1.2,/1.3/1.4mm)
67356 STONE GUARD SET (RIGHT/LEFT)
67364 FUEL TANK STAND-OFF AND FUEL LINE CLIPS SET
67376 SERVO ARM SET
67378 SERVO HORN SET
67381 REAR SUSPENSION ARM SET
67383 REAR CHASSIS STIFFENER
67385 FRONT SUSPENSION ARM SET
67386 FRONT HUB CARRIER SET (RIGHT/LEFT/10DEG)
67388 FRONT SPINDLE SET (RIGHT/LEFT)
67390 KING PIN BUSHING (4pcs)
67392 STEERING POST (2pcs)
67399 STEERING BUSHING (2pcs)
67402 AXLE (1pc)
67404 UNIVERSAL JOINT REBUILD KIT
67411 BODY MOUNT SET
67415 SUSPENSION PIN 4x71mm SILVER (FRONT/INNER)
67416 SUSPENSION PIN 3x43mm SILVER (FRONT/OUTER)
67417 SUSPENSION SHAFT (REAR/INNER)
67418 SUSPENSION SHAFT (REAR/OUTER)
67419 DIFFERENTIAL MOUNT (2pcs)
67428 SPUR GEAR 48T
67438 BALL BEARING 8x14x4mm (2pcs)
67440 CLUTCH BELL 16T
67468 EXHAUST HANGER WIRE
67470 WASHER 5x8x0.5mm (6pcs)
67472 BRAKE CAM
67486 WHEEL HEX HUB (2PCS)
67491 STEERING LINKAGE SET
67492 17mm WHEEL NUT (BLACK/4pcs)
67493 BALL 6mm (4pcs)
67499 SPIRAL PINION GEAR 10 TOOTH
67510 SWAY BAR (2.8mm)
67511 SWAY BAR (2.4mm)
67514 SPACER 3x8.5x3mm (6pcs)
67515 BIG BORE SHOCK MAINTENANCE SET
67520 THROTTLE LINKAGE SET
67521 WING MOUNT SET
67524 FUEL TANK SET
67534 BALL 5.8x5.6mm (4PCS)
67606 HINGE PIN PLATE 6061 (FF)
67628 STEERING PLATE 6061
67821 CENTER DIFF MOUNT COVER
68186 HD FUEL TUBE 300mm
80575 RECEIVER SWITCH
86598 WASHER 13x16x0.2mm (10pcs)
94304 TP.FLAT HEAD SCREW M3x10mm (HEX SOCKET/10PCS)
94388 CAP HEAD SCREW M3x16mm (10pcs)
94505 CAP HEAD SCREW M4x12mm (10pcs)
94531 FLAT HEAD SCREW M4x15mm (HEX SOCKET/10pcs)
94554 BUTTON HEAD SCREW M4x10mm (HEX SOCKET/10pcs)
94675 CAP HEAD SCREW M3.5x14mm (8pcs)
94676 CAP HEAD SCREW M3.5x18mm (8pcs)
94677 CAP HEAD SCREW M3.5x42mm (8pcs)
100550 PAN HEAD SCREW M5x8mm (HEX SOCKET/10pcs)
100551 LOCK NUT M2.5 (4pcs)
100553 WASHER M2.9x8x0.5mm (8pcs)
100554 SET SCREW M3x14mm (4pcs)
100555 SET SCREW M4x3mm (4pcs)
100556 FLAT HEAD SCREW M3x14mm (HEX SOCKET/10pcs)
100557 FLAT HEAD SCREW M3x16mm (HEX SOCKET/8pcs)
100558 BUTTON HEAD SCREW M3x4mm (HEX SOCKET/10pcs)
100559 BUTTON HEAD SCREW M3x14mm (HEX SOCKET/10pcs)
100560 BUTTON HEAD SCREW M3x16mm (HEX SOCKET/10pcs)
101002 SHAPED EXHAUST GASKET (21 SIZE/2PCS) BLACK
101010 FRONT BUMPER
101015 REAR WHEEL HUB (L/R)
101016 DIFFERENTIAL CASE
101026 DIFFERENTIAL HOUSING
101028 DIFFERENTIAL PADS
101029 DIFFERENTIAL SHAFT
101030 O-RING 6mm
101031 ALUMINUM TUNED PIPE
101032 EXHAUST CONNECTOR
101033 EXHAUST MANIFOLD SET
101039 AIR FILTER CONNECTOR BLACK
101047 2PC RACING CLUTCH SHOES
101048 CLUTCH SPRINGS
101049 DISK BRAKE
101051 DISK BRAKE PLATE
101052 BRAKE PADS
101055 AIR CLEANER COVER BLACK
101057 SWITCH DUST-PROOF COVER BLACK
101060 FRONT WHEEL AXLE SHAFT
101061 DIFF. AXLE SHAFT
101062 CLUTCH NUT

101064 90mm CENTER SHAFT
101066 CENTRE DIFF. AXLE SHAFT
101080 BALL FOR STEERING PUSH ROD
101082 3x17mm AXLE SHAFT
101084 FIXING BALL FOR UPPER SUSSPENSION
101085 FIXING BALL FOR REAR SUSPENSION
101087 DIFFERENTIAL GEAR SET
101097 PARTS/SCREWS
101145 FRONT STABILIZER SET
101192 43T SPIRAL CUT DIFF. GEAR
101786 1:8th AIR FILTER FOAM
103663 CUP JOINT 5x13x20mm
103664 DRIVE SHAFT 8x83mm
103665 DRIVE SHAFT 8x110mm
103668 BRACE AND STIFFENER SET
103671 FLANGED LOCK NUT M3 (10PCS)
103672 TP. BUTTON HEAD SCREW M3x6mm (HEX SOCKET/8PCS)
104123 SERVO SAVER FOAM (4PCS) w/ ADJUST NUT
104156 SERVO SAVER SET
107154 BINDER HEAD SCREW M2.5x12 (10pcs)
107155 BINDER HEAD SCREW M2.5x16 (10pcs)
107162 ENGINE MOUNT (ROTO START)
107394 TIE ROD SET
109807 SHOCK SPRING (WHITE/68mm/64.6gF/2pcs)
109808 SHOCK SPRING (BLUE/68mm/68.9gF/2pcs)
109858 DRIVE SHAFT 92mm
111600 NITRO STAR F3.5 V2 ENGINE WITH PULLSTART
120018 SS-20WR SERVO (WATER-REST/6.0V/6.5Kg/PLASTIC GEAR)
120019 SS-3MGWR SERVO (WATER-REST/6.0V/8Kg/MET. GEAR)
160175 VORZA NITRO RADIO TRAY
160176 FRONT SHOCK TOWER
160183  REAR SHOCK TOWER
160184 MAIN CHASSIS 4.0mm
160185 SHOCK STAND OFF (2PCS)
160186 BIG BORE SHOCK BODY & CAP SET (2PCS)
160187 SHOCK SHAFT 4mm (2PCS)
160279 HEXCODE WHEEL BLACK (2PCS)
160280 CAUSEWAY TIRE 111-43mm /w INSERT (2PCS)
160282 VORZA 1:8th REAR WING w/2 BUTTONS
160283 CAP HEAD SCREW COUNTERCLOCKWISE M3X20MM (6 PCS)
160301 HPI TF-50/RF-50 2.4GHZ RADIO SET
160399 CAP HEAD STEP SCREW 3X14MM (4PCS)
160411 GLOW PLUG COLD B6
160414 TRIMMED & PRINTED VB-2 1:8TH NITRO BUGGY BODY (ORANGE)
160417 HD PIVOT PLATE SET
160421 BRAKE WIRE 22mm
160429 FLYWHEEL (FOR 2PCS SHOE) BLACK
160432 VB-2 VORZA BUGGY NITRO DECAL SHEET
B022 BALL BEARING 5x11x4mm (2PCS)
B045 BALL BEARING 6x10x3mm (4PCS)
B085 BALL BEARING 8x16x5mm (2PCS)
Z084 FLAT HEAD SCREW M3x12mm (HEX SOCKET/10pcs)
Z086 FLAT HEAD SCREW M3x18mm (HEX SOCKET/10pcs)
Z087 FLAT HEAD SCREW M3x20mm (HEX SOCKET/10pcs)
Z150 ANTENNA PIPE SET
Z216 BUTTON HEAD SCREW M3x15mm (HEX SOCKET/4PCS)
Z224 WASHER M3x8mm (10pcs)
Z234 CAP HEAD SCREW M2x5mm (10PCS)
Z307 FLAT HEAD SCREW M4x10mm (HEX SOCKET/THIN TYPE/4pcs
Z352 BUTTON HEAD SCREW M3x8mm (HEX SOCKET/10pcs)
Z353 BUTTON HEAD SCREW M3x10mm (HEX SOCKET/10pcs)
Z354 BUTTON HEAD SCREW M3x12mm (HEX SOCKET/10pcs)
Z357 BUTTON HEAD SCREW M3x20mm (HEX SOCKET/10pcs)
Z538 CAP HEAD SCREW M3x25mm (6PCS)
Z542 CAP HEAD SCREW M3x8mm (12PCS)
Z544 CAP HEAD SCREW M3x12mm (6pcs)
Z547 CAP HEAD SCREW M3x20mm (6pcs)
Z548 CAP HEAD SCREW M3x22mm (12pcs)
Z562 TP. FLANGED SCREW M3x10mm (HEX SOCKET/10pcs)
Z663 LOCK NUT M3 (6pcs)
Z664 LOCK NUT M4 (4pcs)
Z700 SET SCREW M3x3mm (6pcs)
Z702 SET SCREW M3x5mm (10pcs)
Z704 SET SCREW M3x8mm (10pcs)
Z721 SET SCREW M4x4mm (4pcs)
Z725 SET SCREW M4x10mm (6pcs)
Z740 SET SCREW M5x4mm BLACK (6pcs)
Z800 SPRING WASHER 3x6mm (20pcs)



45

7 Option Parts List
Tuningteileliste

Liste des pièces optionnelles
オプションパーツリスト

67190
LIGHT WEIGHT SPUR GEAR 48 TOOTH

67167 23 / AIRTRONICS / JR / KO / SANWA
67168 24 / HITEC
67169 25 / HPI / FUTABA
 ALUMINUM STEERING SERVO HORN

67366
ENGINE MOUNT (6mm) 

67379
Pivot Plate (RR/3deg) - 7075

67380
Pivot Plate (RF/3deg) - 7075

67384
Front Suspension Block (FR) 
- 7075

67391
Front Suspension Block (FF) 
- 7075

67398
Steering Plate - 7075

101188 - Spur Gear 50 Tooth
101034 - SPUR GEAR 46T 
101035 - SPUR GEAR 44T

67433 - Aluminum Big Bore Shock Cap
67528 - Big Bore Shock Spring Adjust 
Nut
67529 - Big Bore Shock Bottom Cap 
(Black/2Pcs)

A990 - Clutch Bell 15 Tooth
101037 - Clutch Bell 13 Tooth

67525 - Flywheel (3pins/Black)
101199 - RACING CLUTCH SHOES (3PCS)
101201 - RACING CLUTCH SPRINGS 
(3PCS)

Use these parts together to upgrade your 
Nitro Buggy or Truggy to use a 3 shoe 
clutch system

68184
SUSPENSION SHAFT (OUTER/THREADED) 

68188
SWAY BAR SET (2.0,2.2,2.4,2.6mm/Short) 

68191
SWAY BAR SET (2.2,2.4,2.6,2.8,3.0mm/ 
Long) 

107445
Turnbuckle Set

103681 - Front Shock Protectors



46

160328
ALUMINUM REAR HUB CARRIER SET 

160329
ALUMINUM FRONT SPINDLE CARRIER SET (10 DEGREES) 

160330
ALUMINUM FRONT SPINDLE SET 

74115
HPI FUEL BOTTLE 500cc

101142
HARD DIFFERENTIAL GEAR SET

101760 - STONE FUEL FILTER (L)/
GUNMETAL

101761 - STONE FUEL FILTER (L)/
BLACK

106187
CLUTCH SHOE SPRING TOOL

107446
SHOCK GUARD SET

109806 - SHOCK SPRING 
(GREEN/68mm/60.8gF/2pcs)

109809 - SHOCK SPRING 
(YELLOW/68mm/73.8gF/2pcs)

109810 - SHOCK SPRING 
(GOLD/68mm/79.6gF/2pcs)

109811 - SHOCK SPRING 
(RED/68mm/86.1gF/2pcs)

109829
ALUMINUM BIG BORE SHOCK SET 
(106mm/2pcs)

109831
HD SHOCK SHAFT (29mm 
STROKE/2pcs)

109832
SHOCK BOOT (29mm STROKE/2pcs)

160060
HPI ROTO START 2 SYSTEM (FOR 
NITRO STAR F/G SERIES ENGINE w/
PULLSTART)

160153
Plazma 6.0V 1600mAh NiMH Receiver 
Battery Pack

160418 - VB-2 1:8th BUGGY 
BODYSHELL CLEAR 
160415 - TRIMMED & PAINTED VB-2 
BUGGY FLUX RED BODY (NO DECALS)
160416 - TRIMMED & PAINTED VB-2 
BUGGY GREEN BODY (NO DECALS)

67409
REAR SHOCK TOWER 7075
160189
FRONT SHOCK TOWER 7075


